
SQUARE BALER

MODEL-RXFK2060

PARTS LIST

WEIFANG RUNSHINE MACHINERY CO.LTD 

Printed in  China
2012-03-14  

RUNSHINE



- １ - 

Ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

1 1017543004 2P frame 1 

2 J6208LLU Bearing 2 #6208LLU 

3 DHC080 Snap ring 2 H80 

4 0906771004 Lower link bracket 2 

5 190678000M Washer 2 #30×4.5 

6 000739000M Linchpin 3 #9 

7 ONA6 Grease nipple 2 #A-M6 

8 000006200M Lower link pin; 0･Ⅰ 2 

9 NAA22150 Nut 2 M22×1.50 (4) 

10 0639721000 PIC cover 1 

11 0000963000 PIC cap; 35 2 

12 101764000M Joint support 1 

13 NN16 Nylon nut 1 M16 

14 WCR1L16 Conical spring washer 3 M16 light 

15 1028590000 PIC shaft 1 

16 1028581000 H yoke unit 1 

17 046336200M Lock nut 1 M40×1.5 

18 074898100M Collar 1 

19 J6307LLU Bearing 4 #6307LLU 

20 0922603004 Flange; F 1 

21 BSZ10030 Bolt 4 M10×30 

22 1017791004 Plate 1 

23 BZ14040 Bolt 4 M14x40 (8.8) 

24 KMS014 Cap 2 #14 

25 0008230000 PIC cover; Ⅰ 1 



- ２ - 

Ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

26 1020032004 Drawbar 1 

27 0007022004 Stand 1 #350 

28 0008510000 Cap 1 #28.6 

29 000453000M Delta pin 1 #9 

30 071746600M Lever 1 

31 071747000M Collar 1 

32 042783600M Washer 1 #12 

33 BZ12040 Bolt 1 M12×40 (8.8) 

34 066783000M Spring 1 

35 071745200M Pin 1 

36 0667842000 Rope 1 #8×6500 

37 1397030000 Universal joint 1 MD-50(W) 

38 1397050000 Universal joint 1 MD-60(W) 

39 WS22 Spring washer 2 M22 

40 1061701010 Label; warning 7 1 

41 JLAASY Spider ass’y 2 LA AS270 

42 WSA14 Spring washer 4 M14 

43 WSA12 Spring washer 1 M12 

44 WSA10 Spring washer 4 M10 



- ３ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

ASY 1289460000 Friction clutch 1 #ERL-50 

1 1289460010 Bolt 6 With Nut 

2 1289460020 Pressure plate 1 

3 1289460030 Inner bush 1 

4 1289460040 Lining 2 #160 

5 1289460050 Drum flange 1 With grease nipple 

6 1289460060 Spring lock 2 

7 1289460070 Center shaft bush 1 

8 1289460080 Retaining ring 1 

9 1289460090 Snap ring 1 

10 1289460100 Inner disk 1 

11 1289460110 Pressure disk 1 

12 1289460120 Spring 6 #6 

13 WSA10 Spring washer 3 M10 

15 BSZ10030 Bolt 3 M10x30 

16 0000963000 PIC cap; 35 1 

17 1028521003 Flywheel 1 With ref 18,19,24 

18 0717300000 Bush 1 

19 0717311000 Bush; shear bolt 2 #20×20 

20 0717320003 Shear bolt holder 1 

21 BSZ10060 Bolt 1 M10×60 

22 0440284000 Shear bolt 6 M10×55 with 5pieces of spare 

23 NSZ10 Nut 6 M10 With 5pieces of spare 

24 ONAS1 Grease nipple 1 A-PT1/8 



- ４ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 035145400M Washer 1 #60 

27 0666290003 Cover; flywheel (rear) 1 

28 BSZ08020 Bolt 4 M8×20 

29 NSP08 Spring nut 10 M8 

30 0666280003 Cover; flywheel (front) 1 

31 0665561000 Bonnet catch 3 

32 CP06035 Cross-recessed screw 3 M6×35 

33 NNF06 Nylon nut 3 M6 

34 043000400M Cover lock; 1 3 

35 043001400M Cover lock; 2 3 

36 CP08016 Cross-recessed screw 6 M8×16 

37 1065590010 Label; warning 145 1 

38 044097200M Washer 4 #8 

39 NSZ10 Nut 1 M10 

40 WSA10 Spring washer 1 M10 

41 WSA10 Spring washer 6 M10 include 5pieces of spare 



- ５ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0717172003 Gear box 1 

2 0717182003 Side cover 1 

3 0496100002 Bevel gear ・ Pinion shaft 1set 

4 J6208LLU Bearing 1 #6208LLU 

5 J30208 Taper roller bearing 1 #30208 

6 AN08 Bearing nut 2 #AN08 

7 AW08 Bearing washer 1 #AW08 

8 S40727 Oil seal 1 S40x72x7 

9 BZ14030 Bolt 1 M14×30 

10 066592100M Washer 1 

11 WSA14 Spring washer 1 M14 

12 0717133002 Shaft 1 

13 J6210 Bearing 1 #6210 

14 J6212 Bearing 1 #6212 

15 S50659 Oil seal 1 S50×65×9 

16 GM75906 Oil seal 1 GM75×90×6 

17 ORG060 O-ring 1 G60 

18 BZ12025 Bolt 1 M12×25 

19 067931100M Washer 1 #12 

20 0717334003 Sprocket 1 

21 0717343003 Angle 1 

22 BSZ10025 Bolt 9 M10×25 

23 BSZ10030 Bolt 8 M10×30 

24 BZ14040 Bolt 4 M14×40 

25 000338000M Plug 2 M10 



- ６ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0591333000 Check plug ass’y 1 PF1/2 

27 0003390000 Packing 2 M10 

28 0717194003 Crank arm 1 

29 0665940003 Plate 1 

30 0665951000 Rubber plate 1 

31 BZ16100 Bolt 1 M16×100 

32 BSZ10060 Bolt 2 M10×60 

33 NNF10 Nylon nut 2 M10 

34 0640250000 Shim - #50×0.1 

35 0723330000 Shim - 

36 WSA12 Spring washer 1 M12 

37 WSA10 Spring washer 9 M10 

38 WSA10 Spring washer 8 M10 

39 WSA14 Spring washer 4 M14 

40 NZ14 Nut 4 M14 

41 NZ16 Nut 2 M16 



- ７ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0920233003 Plunger 1 

2 0670292000 Roller; 62 5 

3 J6204LLU Bearing 5 #6204LLU 

4 DC020 Snap ring 5 S20 

5 067030200M Seal housing 5 

6 DHC047 Snap ring 10 H47 

7 0670310000 Scraper 1 

8 067032100M Spring 1 

9 0718314003 Plunger cover 1 

10 BSPZ08020 Spring bolt 5 M8×20 

11 0670823000 Plunger knife 1 

12 BSZ10035 Bolt 4 M10×35 

13 044098500M Washer 20 #10 

14 0670833000 Chamber knife 1 

15 000443200M Square neck bolt 9 M10×35 

16 NSZ10 Nut 21 M10 

17 0920240003 Connecting rod; 1 1 

18 043067900M Square neck bolt 5 M10×30 

19 WRA08 Washer 5 M8 

20 WSA10 Spring washer 4 M10 

21 WSA10 Spring washer 21 M10 

24 GM50725 Oil seal 2 GM50×72×5 

25 071836400M Adapter 1 



- ８ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 BZ14080 Bolt 1 M14×80 

27 J2207 Bearing 1 J2207 

28 DHC072 Snap ring 2 H72 

29 0670904003 Guide rail; 1 2 

30 0670910000 Shim - 

31 0670921003 Guide rail; 2 1 

32 0718382000 Shim - 

33 000451000M Square neck bolt 4 M10×25 

34 WSA14 Spring nut 1 M14 

35 0670931003 Piece 1 

36 BSZ10030 Bolt 3 M10×30 

37 0670951003 Guide sealed 1 

38 0464133003 Bracket 1 

39 TRK10025 Hexagon socket set screw 1 M10×25 

40 TRK10030 Hexagon socket set screw 3 M10×30 

41 NSZ10 Nut 4 M10 

42 035145400M Washer 2 #60 

43 0920290000 Bush 2 

44 0920281003 Metal; 1 2 

45 BZ12035 Bolt 4 M12×35 

46 ONB6 Grease nipple 2 B-M6 

47 NSZ10 Nut 3 M10 

48 WSA10 Spring washer 3 M10 

49 NZ12 Nut 4 M12 

50 WSA12 Spring washer 4 M12 



- ９ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

1 073605F003 Chamber 1 

2 0674662003 Needle guard 1 

3 066672500M Guide 2 

4 DC020 Snap ring 2 S20 

5 000443200M Square neck bolt 2 M10×35 

6 044098500M Washer 6 #10 

7 NSZ10 Nut 10 M10 

8 BZ12060 Bolt 2 M12×60 

9 043062501M Register plate 2 

10 000450000M Square neck bolt 8 M10×20 

11 0718772003 Cover 1 

12 BSPZ08020 Spring bolt 5 M8×20 

13 044097200M Washer 5 #8 

14 067426100M Bracket 2 

15 BSZ10035 Bolt 2 M10×35 

16 071137200M Cover 1 

17 NSZ10 Nut 2 M10 

18 WSA10 Spring washer 10 M10 

19 NNF10 Nylon nut 2 M10 

20 044143100M Lift rod bracket 1 

21 000451000M Square neck bolt 4 M10×25 

22 NSZ10 Nut 2 M10 

23 068317000M Lever 1 

24 068318000M Bar 1 

25 043234101M Latch spring 1 



- １０ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 WRA16 Washer 1 M16 

27 PS050025 Spring pin 2 #5×25 

28 068313200M Stay 1 

29 BSZ08020 Bolt 2 M8×20 

30 NSP08 Spring nut 2 M8 

31 072635300M Cover 1 

32 055474000M Square neck bolt 1 M8×20 

33 NSP08 Spring nut 1 M8 

34 ONBS1 Grease nipple 2 B-PT1/8 

35 075290100M Washer 1 #10 

36 1065610010 Label; warning 147 1 

37 1065620010 Label; warning 148 1 

38 1241600010 Label; 500-540rpm 11 

39 NZ12 Nut 2 M12 

40 WSA12 Spring washer 2 M12 

41 WSA10 Spring washer 2 M10 

42 WSA10 Spring washer 2 M10 



- １１ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 066900100M Bottom dock 1 

2 0669011000 Rubber plate 1 

3 066902100M Plate 1 

4 BSZ08020 Bolt 2 M8×20 

5 066903000M Spring 1 

6 066667200M Pin 1 

7 WRA16 Washer 2 M16 

8 PC032032 Split pin 4 #3.2×32 

9 0717624003 Stopper 1 With ref. No.10 

10 0710034000 Bush 1 

11 ONBS1 Grease nipple 1 B-PT1/8 

12 071763000M Pin 1 

13 BSZ10030 Bolt 1 M10×30 

14 NSZ10 Nut 1 M10 

15 075989000M Pin 1 

16 WRA12 Washer 1 M12 

17 066986000M Spring 1 

18 0671801000 Rubber plate 1 

19 BZ08045 Bolt 2 M8×45 

20 NNF08 Nylon nut 2 M8 

21 075991000M Rod 1 

22 NZ12 Nut 1 M12 

23 075990000M Bracket 1 

24 NZ16 Nut 1 M16 

25 NSZ10 Nut 1 M10 



- １２ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0717670003 Lever 1 

27 071769000M Collar 1 

28 BRZ10050 Square neck bolt 1 A1-M10×50 (8.8) 

29 044098500M Washer 1 #10 

30 WRA16 Washer 1 M16 

31 WSA08 Washer 2 M8 

32 WSA10 Washer 1 M10 

33 WSA16 Washer 1 M16 

34 WSA10 Washer 1 M10 



- １３ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0718384003 Bracket 1 

2 0910891002 Shaft 1 

3 J6205LLU Bearing 2 #6205LLU 

4 DHC52 Snap ring 2 H52 

5 071840100M Pulley 1 #7” 
6 071841100M Pulley 1 #8” 
7 KFB08070200 Key 1 #8×7×20 

8 072968100M Washer 1 #14 

9 NZ14 Nut 1 M14 

10 071842000M Pin 1 

11 BSZ10025 Bolt 1 M10×25 

12 063275000M Spring 1 

13 043341501M Stay; spring 1 

14 NZ12 Nut 2 M12 

15 VRB67 V – belt 1 B-67 

16 0710060000 Joint; 3 1 

17 0710070000 Joint; 4 1 

18 091091000M Shaft 1 

19 BSZ10070 Bolt 2 M10×70 

20 NNF10 Nylon nut 2 M10 

21 TRK10025 Hexagon socket set screw 1 M10×25(10.9) 

22 072332400M Bracket 1 

23 NSZ10 Nut 2 M10 

24 0669601000 Boots 1 

25 066961000M Clamp 2 #150 



- １４ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0910901000 Collar 1 #27.6×24 

27 JSSBASY Spider ass’y 2 #SSB-AS050 

28 WSA14 Spring washer 1 M14 

29 NSZ10 Nut 1 M10 

30 WSA10 Spring washer 1 M10 

31 NSZ10 Nut 1 M10 

32 WSA10 Spring washer 2 M10 



- １５ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

1 0710051002 Shaft 1 

2 0669652004 Tine plate 2 

3 BX10070 Bolt 2 M10×70 (10.9) 

4 NNF10 Nylon nut 2 M10 

5 0669417004 Metal 8 

6 DC050 Snap ring 8 S50 

7 066942100M Collar 1 

8 JPF206G Bi- flange 4 #PF206 

9 JAS206 Bearing 1 #AF206 for unit bearing 

10 JAEL206 Bearing 1 #AEL206 for unit bearing 

11 BSZ10025 Bolt 6 M10×25 

12 066943200M Bracket 1 

13 BSZ10030 Bolt 4 M10×30 

14 0669674004 Tine bar 4 

15 JSBX0126LLU Bearing 4 #SBX0126LLU for unit bearing 

16 DC012 Snap ring 4 S12 

17 058256100M Washer 4 

18 PC050056 Split pin 4 #5×56 

19 0669481006 Tine 32 

20 066949200M Tine shoe; 1 32 

21 066950100M Tine shoe; 2 32 

22 066951100M Holder 32 

23 066952000M Bolt 32 

24 NNF08 Nylon nut 32 M8 

25 0668610000 Shim － 



- １６ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

26 0669572004 Bracket 1 

27 BSZ10025 Bolt 2 M10×25 

28 044098500M Washer 2 #10 

29 WSA10 Spring washer 2 M10 

30 NSZ10 Nut 10 M10 

31 WSA10 Spring washer 10 M10 

32 WSA10 Spring washer 2 M10 



- １７ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0673215004 Rotor frame 1 

2 0673284004 Cam 1 

3 BZ12025 Bolt 4 M12×25 

4 WRA14 Washer 3 M14 

5 PC032032 Split pin 3 #3.2×32 

6 0673321004 Rotor flash (middle) 15 

7 BSZ08016 Bolt 3 M8×16 

8 0673341004 Rotor flash (left) 1 

9 CP08016 Cross-recessed screw 8 M8×16 

10 NSP08 Spring nut 14 M8(4) 

11 0673361004 Rotor flash (right) 1 

12 0673373004 Plate (left) 1 

13 0673384004 Plate (right) 1 

15 0673392004 Crop cover 1 

16 067302300M Bracket 1 

17 067305000M Spring 1 

18 000453000M Delta pin 1 #9 

19 000739000M Linchpin 2 #9 

20 067306100M Bracket 1 

21 067307300M Bracket 1 

22 BSZ10025 Bolt 4 M10×25 

26 0673412006 Spring 1 

27 043341501M Spring stay 1 

28 NZ12 Nut 2 M12 

29 067314000M Bracket 1 



- １８ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

30 BSZ10030 Bolt 2 M10×30 

31 0683120004 Bracket 1 

32 BSZ08016 Bolt 5 M8×16 

33 CP08020 Cross-recessed screw 1 M8×20 

ASY 46534Asy Apron ass’y 1set With ref. No.34～44 ☆ 

34 0465281004 Apron 1 ☆ 

35 046529100M Bracket 2 ☆ 

36 046530100M Bracket 2 ☆ 

37 046531100M Collar 2 ☆ 

38 000062200M Pin 2 #B12×35 ☆ 

39 000087200M Snap pin 2 #16×2.3 ☆ 

40 040883300M Spring 2 ☆ 

41 BXI10060 Bolt 2 M10×60(10.9) ☆ 

42 NSZ10 Nut 2 M10 ☆ 

43 BSZ10070 Bolt 2 M10×70   ☆ 

44 BSZ10020 Bolt 2 M10×20 ☆ 

45 BSPZ08016 Spring bolt 68 M8×16 

46 WSA12 Spring washer 4 M12 

47 WSA08 Spring washer 3 M8 

48 NSZ10 Nut 4 M10 

49 WSA10 Spring washer 4 M10 

50 NSZ10 Nut 2 M10 

51 WSA10 Spring washer 2 M10 

52 NSZ10 Nut 2 M10 

53 WSA10 Spring washer 2 M10 

54 NSZ10 Nut 4 M10 

55 WSA10 Spring washer 4 M10 

☆ Optional parts 



- １９ - 

Ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

1 0910934003 Feed housing 1 

2 BSZ08020 Bolt 68 M8×20 

3 BR08045 Square beck bolt 1 M8×45(4.6) B 

4 055474000M Square neck bolt 5 M8×20 

5 NSP08 Spring nut 82 M8(4) 

6 044097200M Washer 76 #8 

7 0717794003 Side plate (left) 1 

8 0717804003 Side plate (right) 1 

9 0671054003 Cover 1 

10 BSZ08025 Bolt 3 M8×25 

11 0442890000 Grip 3 M8 

12 CP06016 Cross-recessed screw 8 M6×16 

13 NP06 Spring nut 17 M6 

14 0717780003 Plate 2 

15 0910940003 Bottom cover 1 

16 043000400M Cover lock; 1 2 

17 CP08020 Cross-recessed screw 5 M8×20 

18 0911260003 Tool box 1 

19 0910950003 Twine plate (rear) 1 

20 091096100M Twine plate (side) 3 

21 BSPZ08020 Spring bolt 13 M8×20 

22 1020470003 Twine plate 1 

23 067115100M Guide plate 2 

24 067116000M Twine tensionner 1 

25 059483000M Square neck bolt 2 M8×25 



- ２０ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 067118000M Spring 2 

27 067119000M Tensionner plate 1 

28 067120100M Plate 1 

29 066672500M Guide 2 

30 DC020 Snap ring 2 S20 

31 0910970003 Rear cover 1 

32 067122000M Hinge 3 

33 CM06016 Cross-recessed screw 9 M6×16 

34 043001401M Cover lock; 2 2 

35 0665561000 Bonnet catch 2 

36 CP06035 Cross-recessed screw 2 M6×35 

37 NNF06 Nylon nut 3 M6 

38 0671501003 Hay guide 1 

39 058275100M Square neck bolt 2 M12×60 

40 NNF12 Nylon nut 2 M12 

41 0910983003 Front plate 1 

42 0717873003 Crank cover 1 

43 067139100M Hinge 2 

44 0671381000 Handle rubber 1 

45 CP06045 Cross-recessed screw 1 M6×45 

46 067136100M Bracket 1 

47 072343100M Stay 1 

48 WRA08 Washer 2 M8 

49 PC025016 Split pin 1 #2.5×16 

50 044086201M Stay holder 1 

51 WRA06 Washer 4 M6 

52 1339070000 Label;  1 #40 (with symbol) 

53 1223180000 Label; 2000 2 

54 1339780000 Label;  2 #40 

55 1232820000 Label; stripe 4 

56 1065620010 Label; warning 148 1 

57 1021761010 Label; twine 1 

58 1021791010 Label; Adjustment 1 

59 1021821010 Label; timing 1 

60 1065540010 Label; warning 140 1 

61 1065550010 Label; warning 141 1 

62 1065560010 Label; warning 142 1 

63 1065570010 Label; warning 143 1 

64 1065580010 Label; warning 144 1 

65 1065600010 Label; warning 146 1 

66 0009301000 Reflector; R-150TR 2 

67 109734200M Bracket; 150TR 2 

68 NP05 Spring nut 7 M5 

69 BSZ08020 Bolt 4 M8×20 

70 WRA08 Washer 4 M8 

71 NSP08 Spring nut 4 M8(4) 

72 0009321000 Reflector; R-60CI 2 

73 0009341000 Reflector; Y-60CI 1 

74 KMS011 Cap 1 #11 



- ２１ - 

Ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0003790000 Tire 1 #10/80-12-6PR 

2 0003860000 Tube 1 #10/80-12 

3 0008540000 Wheel 1 #7.00×12 

4 0008730004 Hub 1 #F62×80 

5 J30206 Taper roller bearing 1 #30206 

6 J30208 Taper roller bearing 1 #30208 

7 0008740000 Seal washer 1 #40×80 

8 000712000M Castle nut 1 M24×1.5 

9 PC040032 Split pin 1 #4.0×32 

10 000415000M Cap 1 #62 

11 0008700000 Bolt 5 M16×1.5×45 

12 0008710000 Wheel nut 5 M16×1.5 

15 0003780000 Tire 1 7.00-12-6PR 

16 0003850000 Tube 1 7.00-12 

17 0008530000 Wheel 1 5J×12 

18 0008730004 Hub 1 F62×80 

19 J30206 Taper roller bearing 1 #30206 

20 J30208 Taper roller bearing 1 #30208 

21 0008740000 Seal washer 1 #40×80 

22 000712000M Castle nut 1 M24×1.5 

23 PC040032 Split pin 1 #4.0×32 

24 000415000M Cap 1 #62 

25 0008700000 Bolt 5 M16×1.5×45 

26 0008710000 Wheel nut 5 M16×1.5 

29 1027371000 Wheel lock 1 



- ２２ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 1028541004 Axle 1 

2 BZ12025 Bolt 8 M12×25 

8 0668474003 Bottom housing plate 1 

9 055474000M Square neck Bolt 2 M8×20 

10 NSP08 Spring nut 12 M8(4) 

11 044097200M Washer 9 #8 

12 0668482003 Side wall plate 1 

13 000451000M Square neck bolt 2 M10×25 

14 NSZ10 Nut 2 M10 

15 044098500M Washer 2 #10 

16 066833000M Conner plate; 1 1 

17 0911002003 Stay 1 

18 BSZ10025 Bolt 4 M10×25 

19 066833000M Plate 1 

20 NZ12 Nut 8 M12 

21 WSA12 Spring washer 8 M12 

22 WSA10 Spring washer 2 M10 

23 NSZ10 Nut 4 M10 

24 WSA10 Spring washer 4 M10 



- ２３ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

Used 
Remarks 

1 0717352003 Tension arm 1 

2 081267000M Tension roller 2 

5 044097200M Washer 1 #8 

6 BZ12035 Bolt 6 M12×35(8.8) 

7 042783600M Washer 4 #12 

8 BSZ08016 Bolt 1 M8×16 

9 0717362000 Pin 1 

10 025266000M Spherical washer 1 

11 BXI12150 Bolt 1 M12×150(10.9) 

12 0911033003 Counter shaft; 1 1 

13 0717381003 Sprocket 1 

14 BSZ10040 Bolt 2 M10×40 

15 LA60113 Roller chain 1 RS60×113L  with ref No.38,40 

16 0717759003 Bracket 1 

17 BSZ10025 Bolt 4 M10×25 

18 093634100M Bracket 1 

19 BXI12060 Bolt 1 M12×60(10.9) 

20 0717201003 Housing 1 

21 BSZ10030 Bolt 4 M10×30 

22 0717210003 Bearing 1 

23 0784720002 Bevel pinion 1 

24 0784730002 Bevel gear 1 

25 J6206LLU Bearing 1 #6206LLU 



- ２４ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 J6209LLU Bearing #6209LLU 

27 J6207LLU Bearing #6207LLU 

28 DHC062 Snap ring 1 H62 

29 0717390003 Sprocket 1 

30 067931100M Washer 1 #12 

31 BZ12025 Bolt 1 M12×25 

32 0717400003 Collar 1 

33 LA50092 Roller chain 1 RS50×92L   with ref. No.39 

34 0717412003 Tension arm 1 

35 DC017 Snap ring 1 S17 

36 NZ12 Nut 2 M12 

38 AB060 Coupling 1 #60 

39 AA050 Coupling 1 #50 

40 AD060 Offset link 1 #60 

41 DC030 Snap ring 1 S30 

42 NZ12 Nut 6 M12 

43 WSA12 Spring washer 6 M12 

44 WSA08 Spring washer 1 M8 

45 NSZ10 Nut 2 M10 

46 WSA10 Spring washer 2 M10 

47 NSZ10 Nut 4 M10 

48 WSA10 Spring washer 4 M10 

49 NZ12 Nut 1 M12 

50 NSZ10 Nut 4 M10 

51 WSA10 Spring washer 4 M10 

52 WSA12 Spring washer 1 M12 



- ２５ - 

Ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0911020004 Crank 1 

2 DC030 Snap ring 1 S30 

4 0717293004 Arm 1 

5 BSZ10060 Bolt 1 M10×60 

6 JPF204 Flange 2 #PF204 

7 JAS204 Unit bearing 1 #AS204 

8 BSZ08020 Bolt 4 M8×20 

9 0721501004 Retainer 1 With ref. No.10,19 

10 0717700000 Bush 2 

11 0671951000 Shear bush 1 

12 0672031000 Shear bush 1 

13 0671982000 Pin 1 

14 DC020 Snap ring 4 S20 

15 057788100M Shim 2 

16 0727212004 Fork; 4 1 

17 0672291004 Fork; 3 1 

18 BZ12035 Bolt 4 M12×35 

19 ONBS1 Grease nipple 2 B-PT1/8 

20 0721481004 Fork arm 1 

21 0629691010 Shear bolt (genuine) 4 M8×45 include 3 pieces of spare 

22 NSZ08 Nut 4 M8 include 3 pieces of spare 

23 044646301M Hold spring 2 

24 BSZ08040 Bolt 1 M8×40 

25 BSZ08030 Bolt 1 M8×30 



- ２６ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 067204100M Pin 1 

27 032910200M Snap pin 1 #19×5 

28 0672081004 Fork rod 1 With ref. No.29 

29 0672124000 Bush 1 

30 0440701010 Inner spring 1 

31 0672131004 Connector 1 With ref. No.32,33 

32 0672143000 Bush 1 

33 ONAS1 Grease nipple 2 A-PT1/8 

34 0431562010 Cushion collar 1 

35 067215100M Cap 1 

36 NA16 Nut 2 M16 

37 067216100M Pin 1 

38 0717721003 Bracket 1 

39 067223200M Plate 1 

40 BSZ08025 Bolt 4 M8×25 

41 044097200M Washer 2 #8 

42 NSZ10 Nut 1 M10 

43 WSA10 Spring washer 1 M10 

44 NSZ08 Nut 4 M8 

45 WSA08 Spring washer 4 M8 

46 NZ12 Nut 4 M12 

47 WSA12 Spring washer 4 M12 

48 WSA08 Spring washer 4 M8 include 3 pieces of spare 

49 NSZ08 Nut 2 M8 

50 NSZ08 Nut 4 M8 

51 WSA08 Spring washer 4 M8 



- ２７ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0911081004 Crank; 2 1 

2 DC030 Snap ring 1 S30 

3 0909671004 Arm; 190 1 

4 BSZ10060 Bolt 1 M10×60 

5 JPF204G Flange 2 #PF204 

6 JAS204 Unit bearing 1 #AS204 

7 BSZ08020 Bolt 5 M8×20 

8 0672361004 Retainer 1 

9 0717700000 Bush 2 

10 ONBS1 Grease nipple 1 B-PT1/8 

11 0671961004 Fork; 1 2 

12 BZ12035 Bolt 4 M12×35 

13 0672370004 Plate 2 

14 70B-2012 Oiless bearing 4 #20×23×12 

15 0672382000 Pin 1 

16 057788100M Shim 6 

17 PC05036 Split pin 2 #5×36 

18 0672392000 Spring 1 

19 0672401004 Plate 2 

20 0568720000 Collar 2 

21 0672410000 Pin 1 

22 DC020 Snap ring 4 S20 

23 0672421000 Spring 1 

24 0672430000 Pin 1 

25 0672441000 Spring 2 



- ２８ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0672652004 Bracket 1 

27 0672491004 Plate 1 

28 BZ12045 Bolt 2 M12×45 

29 0672660004 Fork rod 1 

30 0672534000 Bush 2 

31 ONAS1 Grease nipple 2 A-PT1/8 

32 067254200M Pin 2 

33 0911100003 Outer bracket 1 

34 067223200M Plate 2 

35 BSZ08025 Bolt 4 M8×25 

36 0911040003 Flange 1 

37 0911051003 Counter shaft; 2 1 

38 BSZ10025 Bolt 2 M10×25 

39 0911060003 Bracket 1 

40 BSZ08020 Bolt 4 M8×20 

41 NSP08 Spring nut 6 M8 

42 BSPZ08020 Spring bolt 4 M8×20 

43 044097200M Washer 10 #8 

44 0717201003 Housing 1 

45 BSZ10030 Bolt 4 M10×30 

46 0784720000 Bevel pinion 1 

47 0784730000 Bevel gear 1 

48 BZ12025 Bolt 1 M12×25 

49 067931100M Washer 1 #12 

50 J6206LLU Bearing 1 #6206LLU 

51 J6209LLU Bearing 1 #6209LLU 

52 DHC062 Snap ring 1 H62 

53 0911070003 Cover 1 

54 BSZ08016 Bolt 2 M8×16 

55 NSZ10 Nut 1 M10 

56 WSA10 Spring washer 1 M10 

57 NSZ08 Nut 5 M8 

58 WSA08 Spring washer 5 M8 

59 NZ12 Nut 4 M12 

60 WSA12 Spring washer 4 M12 

61 NZ12 Nut 2 M12 

62 NSZ08 Nut 4 M8 

63 WSA08 Spring washer 4 M8 

64 WSA10 Spring washer 2 M10 

65 NSZ10 Nut 4 M10 

66 WSA10 Spring washer 4 M10 

67 WSA12 Spring washer 1 M12 



- ２９ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0717480003 Bracket 1 

2 0723381003 Plate 1 

3 BSZ10030 Bolt 8 M10×30 

4 NSZ10 Nut 8 M10 

5 WSA10 Spring nut 8 M10 

6 JPF206G Bi-flange 4 PF206 

7 JAS206 Bearing 2 AS206 fro unit bearing 

8 000451000M Square neck bolt 10 M10×25 

9 NSZ10 Nut 10 M10 

10 0668600000 Shim - 

11 0668610000 Shim - 

12 066650100M Collar 2 

13 0717491003 Sprocket 1 #36T 

14 0717241003 Hub; knotter drive 1 

15 BSZ10025 Bolt 4 M10×25 

16 J6206LLU Bearing 2 #6206LLU 

17 DHC062 Snap ring 2 H62 

18 0431366010 Pad 1 

19 BSZ08020 Bolt 2 M8×20 

20 0717252003 Trip cam 1 

21 0668701000 Shear bush 1 

22 043345400M Spring 1 

23 066871100M Collar 1 

24 0668720000 Collar 1 

25 0717502000 Shear bolt holder 1 



- ３０ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 ONAS1 Grease nipple 1 A-PT1/8 

27 04469120000 Shear bolt (8) 4 M8×32 include 3pieces of spare 

28 NSZ08 Nut 4 M8 include 3pieces of spare 

29 DC030 Snap ring 1 S30 

30 0668743003 Holder; Trip arm 1 

31 BSZ10035 Bolt 2 M10×35 

32 071754100M Measure wheel 1 

33 044098500M Washer 2 #10 

34 0717511003 Trip arm 1 

35 PC032032 Split pin 1 #3.2×32 

36 WRA16 Washer 1 M16 

37 043341501M Spring stay 1 

38 043343101M Spring 1 

39 NA12 Nut 2 M12 (4) 

40 0668792003 Collar 1 

41 J6201LLU Bearing 1 #6201LLU 

42 0668783000 Bolt 1 

43 0433602013 Collar 1 

44 WRA10 Washer 1 M10 

45 NNF10 Nylon nut 1 M10 

46 0717532003 Wheel arm 1 

47 NZ12 Nut 1 M12 

48 071755300M Bracket 2 

49 066892100M Adjusting stopper 1 

50 BXI08030 Bolt 1 M8×30 (10.9) 

51 066887100M Washer 2 

52 043339401M Friction roller 1 

Asy 90915Asy Counter ass’y 1 With ref.No.53-61 ☆ 

53 0668910000 Counter 1 ☆ 

54 CP04016 Cross-recessed screw 4 M4×16 ☆ 

55 NP04 Spring nut 4 M4 ☆ 

56 072132000M Bracket 1 ☆ 

57 055474000M Square neck bolt 2 M8×20 ☆ 

58 NSP08 Spring nut 2 M8 ☆ 

59 072133100M Stay 1 ☆ 

60 BSZ08020 Bolt 1 M8×20 ☆ 

61 NNF08 Nylon nut 1 M8  ☆ 

62 PS080020 Spring pin 1 #8×20 

63 0668930000 Shim - 

64 0862590000 Shim - 

65 ONA6 Grease nipple 2 A-M6 

66 WSA10 Spring washer 10 M10 

67 WSA10 Spring washer 4 M10 

68 WSA08 Spring washer 2 M8 

69 WSA08 Spring washer 4 M8 include 3pieces of spare 

70 NSZ10 Nut 2 M10 

71 WSA10 Spring washer 2 M10 

72 NSZ08 Nut 1 M8 

73 WSA12 Spring washer 1 M12 

☆ Optional parts 



- ３１ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 066976500M Finger shaft 1 

2 057788100M Shim － 

3 PC050036 Split pin 2 #5×36 

4 070958000M Bolt 1 

5 070959000M Collar 1 

6 NSZ10 Nut 3 M10 

7 066983300M Rod 2 

8 066985100M Block 2 

9 WRA10 Washer 4 M10 

10 PC032016 Split pin 2 #3.2×16 

11 NSZ08 Nut 4 M8 

12 066986000M Spring 1 

15 066987200M Bracket 2 

16 055474000M Square neck bolt 4 M8×20 

17 NSZ08 Nut 6 M8 

18 044097200M Washer 6 #8 

19 066988100M Twine finger 2 

20 066989100M Collar 2 

21 073624200M Hexagon socket cap screw 2 

22 066990200M Bracket 2 

23 BZ10035 Bolt 2 M10×35 

24 044098500M Washer 2 #10 

25 066991100M Top dock 1 

26 0669011000 Rubber plate 1 



- ３２ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

27 066902100M Plate 1 

28 BSZ08020 Bolt 2 M8×20 

29 066903000M Spring 1 

30 066667200M Pin 1 

31 WRA16 Washer 2 M16 

32 PC032032 Split pin 2 #3.2×32 

33 BSZ08060 Bolt 1 M8×60 

34 NNF08 Nylon nut 3 M8 

35 J6200LLU Bearing 1 #6200LLU 

36 059483000M Square neck bolt 2 M8×25 

37 WSA10 Washer 3 M10 

38 WSA08 Washer 6 M8 

39 NSZ10 Nut 2 M10 

40 WSA10 Spring washer 2 M10 

41 WSA08 Spring washer 2 M8 



- ３３ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0717420002 Shaft; knotter 1 

2 0666490000 Key 2 

3 KFC10080350 Key 2 #10×8×35 

4 066650100M Collar 1 

5 0717222003 Drive crank 1 

6 BZ12060 Bolt 1 M12×60 

7 NZ12 Nut 1 

8 088300100M Rod 1 With ref. No.9 

9 70B-2515 Oiles bush 2 #25×28×15 

10 060807100M Washer 3 

11 PC050036 Split pin 1 #5×36 

12 066657100M Fork end 1 M20 

13 NZ20 Nut 1 M20 

14 0717432004 Needle yoke 1 With ref. No.15,20 

15 70B-1620 Oiles bush 1 #16×18×20 

16 066667200M Pin 1 

17 WRA16 Washer 2 M16 

18 PC032032 Split pin 2 #3.2×32 

19 0666680003 Bracket 2 With ref. No.21 

20 0666910000 Bush 2 

21 WSA12 Spring washer 1 M12 

22 044214300M Washer 2 

23 DC025 Snap ring 2 S25 

24 000450000M Square neck bolt 8 M10×20 

25 NSZ10 Nut 8 M10 



- ３４ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0666901004 Needle 2 

27 BSZ10080 Bolt 2 M10×80 

28 BSZ10035 Bolt 4 M10×35 

29 066672500M Twine guide 1 

30 DC020 Snap ring 1 S20 

31 0666733000 Brake shoe; 1 1 

32 0666772000 Brake shoe; 2 1 

33 066679000M Spring 2 

34 BA10070 Bolt 2 M10×70(4.6) 

35 NNF10 Nylon nut 2 M10 

36 BH08015 Socket cap bolt 1 M8×15(10.9) 

37 071822000M Adapter 1 

38 J6203LLU Bearing 1 #6203LLU 

39 DC017 Snap ring 1 S17 

40 BSZ10025 Bolt 1 M10×25 

41 0721970000 Shim － 

42 0721980000 Shim － 

43 WSA10 Spring washer 8 M10 

44 NSZ10 Nut 2 M10 

45 WSA10 Spring washer 2 M10 

46 WSA10 Spring washer 4 M10 

47 WSA10 Spring washer 1 M10 



- ３５ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

ASY 55329Asy Knotter ass’y 2 With ref. No.1-3 

1 055329900M Knotter frame 2 

2 EWK869932 Joint; SF 14 #4×14 

3 EWK869935 Joint; LF 4 #1/8 

ASY 55344Asy Knife arm ass’y 2 With ref. No.4-12 

4 0553446003 Knife arm 2 

5 0553463000 Twine knife 2 

6 BA04012 Bolt 4 M4×12 (4.6) 

7 055345400M Roller; knife arm 2 

8 DC014 Snap ring 2 S14 

9 BSZ08080 Bolt 2 M8×80 

10 044098500M Washer 4 #10 

11 0577451000 Shim － #18×8.5×0.4 

12 0553471000 Pivot pin 2 

ASY 55338Asy Shaft ass’y 2 With ref. No.13～18 

13 055338500M Shaft 2 

14 055337500M Worm gear 2 

15 0553392000 Shim － #25×14×0.4 

16 0577421000 Shim － #25×14×0.8 

17 0577431000 Shim － #25×14×1.6 

18 NZ10125 Nut 2 M10×1.25 (8) 

19 055340500M Bevel pinion 2 

20 PS050022 Spring pin 6 #5×22 



- ３６ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

21 0553503006 Spring; disk 2 

22 BSZ10030 Bolt 2 M10×30 

23 WRA10 Washer 2 M10 

24 NSZ10 Nut 2 M10 

25 055348100M Bill cam 2 

26 055351200M Bolt; bill cam 2 

27 055349300M Spring; bill cam 2 

28 NNF08 Nylon nut 2 M8 

29 0615115000 Knotter bill 2 

30 055336700M Bevel pinion 2 

31 055342600M Pinion; twine disk 2 

32 064451100M Twine disk 2 

33 064456100M Disk cleaner 4 

34 064447000M Holder 2 

35 055332100M Pin; holder 2 

36 0553273003 Back gear (with cam) 1 

37 0553283003 Back gear (without cam) 1 

38 055330100M Pin; bill cam 2 

39 NSZ08 Nut 2 M8 

40 WSA08 Spring washer 2 M8 

41 WSA10 Spring washer 2 M10 



- ３７ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0717560003 Bale press 1 

2 043067900M Square neck bolt 4 M10×30 

3 065257000M Collar 4 

4 044098500M Washer 4 #10 

5 NSZ10 Nut 4 M10 

6 070791100M Press handle 2 

7 0707921000 Spring 2 

8 071246000M Plate 2 

9 070793000M Pin 2 

10 0682313003 Tail gate 1 

11 066923100M Plate 1 

12 040883300M Spring 1 

13 CP08045 Cross-recessed screw 1 M8×45 

14 NNF08 Nylon nut 1 M8 

15 BXI12060 Bolt 2 M12×60 (10.9) 

ASY 87248ASY Gauge wheel ass’y 1set With ref. No.16～30 

16 0872480004 Wheel shaft 1 

17 000739000M Linchpin 1 #9 

18 0005090000 Tire 1 #13×5.00-6-4PR 

19 RTR413 Rim valve stem 1 TR413 

20 000504000C Wheel 1 #3.50A×6DC 

21 J6205LLU Bearing 2 #6205LLU 

22 0812260000 Collar 1 

23 000525000M Cap 1 

24 000762000M Cap 1 



- ３８ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

25 072968100M Washer 1 #14 

26 NZ14 Nut 1 M14 

27 066739100M Lock pin 1 

28 067032100M Spring 1 

29 NZ12 Nut 1 M12 

30 0006910000 Grip 1 M12 

31 WSA10 Spring washer 4 M10 

32 NZ12 Nut 2 M12 

33 WSA14 Spring washer 1 M14 



- ３９ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 1020440000 Grease pump 1 #SK-224 

2 059483000M Square neck bolt 3 M8×25 

3 NSP08 Spring nut 3 M8 

4 EWK865621 Connector pipe 2 #6×1/8 

5 1020330000 Pipe 1 

6 EWK866105 Tube clamp 4 #6×1 

7 CP06016 Cross-recessed screw 12 M6×16 

8 NP06 Spring nut 11 M6 

9 EWK865622 Connector pipe 2 #6×14 

10 1020341003 Panel; 1 1 

11 1020350003 Panel; 2 1 

12 BSPZ08020 Spring bolt 5 M8×20 

13 102045000M Collar 1 #12.7×57 

14 BSZ10080 Bolt 1 M10×80 

15 NSZ10 Nut 1 M10 

16 044097200M Washer 5 #8 

17 EWK696100 Divider valve 1 #MUM-8RS(0-20) 

18 EWK670400 Divider valve 1 #U-12R 

19 CP06025 Cross-recessed screw 4 M6 

20 0762540000 Pipe 1 

21 0674881000 Polyethylene tube 18 #1400 

22 0674891000 Polyethylene tube 2 #800 

23 0836431000 Polyethylene tube 2 #590 

24 EWK4009315 H union 2 #4 

25 WSA10 Spring washer 1 M10 



- ４０ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 0674910000 Clamp 3 #12×2 

27 0674921000 Clamp 5 #6×1 

28 WS06 Spring washer 5 M6 

29 0674930000 Tube 2 #8×1 

30 0674940000 Tube 1 #6×1 

31 ILT050 Band 11 #50 

32 WRA06 Washer 2 M6 

33 EWK869932 Joint; SF 1 #4×1/8 

34 EWK869935 Joint; LF 3 #1/8 

35 BSPZ08016 Spring bolt 2 M8×16 

36 0678170000 Grease For auto-grease 



- ４１ - 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 1028970003 Extension tube 1 

2 0003780000 Tire 1 #7.00-12-6PR 

3 0003850000 Tube 1 #7.00-12 

4 0008530000 Wheel 1 #5J×12 

5 000422000M Bolt 5 M16×1.5×50 (8.8) 

6 WSA16 Spring washer 5 M16 

7 0008710000 Wheel nut 5 M16×1.5 



- ４２ - 

ＡＷＢ５０２０  Ｓｕｐｐｏｒｔ ｗｈｅｅｌ （Ｏｐｔｉｏｎａｌ ｐａｒｔｓ） 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

1 0787140003 Frame 1 

2 070471100M Spindle 1 

3 070473000M Handle 1 

4 0005221003 Hub 1 

5 0694671000 Collar 1 

6 000764000M Cap 1 

7 070433200M Cap 1 

8 000448000C Wheel 1 #3.50D-9DT with ref. No.9 

9 000449000C Wheel 1 #3.50D-9DT 

10 0579400000 Tire 1 #5.00-9-8PR 

11 0579410000 Tube 1 #5.00-9 

12 044738001M U Bolt 2 

13 BSZ08050 Bolt 1 M8×50 

14 NNF08 Nylon nut 1 M8 

15 ONAS6 Grease nipple 2 A-M6×1F 

16 NZ16 Nut 5 M16 

17 PS10040 Spring pin 1 #10×40 

18 BSZ10030 Bolt 4 M10×30 

19 BZ12025 Bolt 6 M12×25 

20 WSA16 Spring washer 5 M16 

21 000761100M Washer 1 #16 

22 J6206LLU Bearing 2 #6206LLU 

23 0872731003 Bracket 1 

24 044673200M Support wheel pin; 1 1 

25 WRA24 Washer 1 M24 



- ４３ - 

ＡＷＢ５０２０  Ｓｕｐｐｏｒｔ ｗｈｅｅｌ （Ｏｐｔｉｏｎａｌ ｐａｒｔｓ） 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

26 PC050036 Split pin 1 #5×36 

27 NSZ10 Nut 4 M10 

28 WSA10 Spring washer 4 M10 

29 NZ12 Nut 6 M12 

30 WSA12 Spring washer 6 M12 



- ４４ - 

MD-50(W)  Universal joint 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

MD-50(W) 

ASY 1397030000 Universal joint ass’y 1 #MD-50(W) 

1 1397040000 Universal joint; inner ass’y 1 #MD-50(W) 

2 JMD0502ASY Universal joint; outer ass’y 1 #MD-50 

3 JPYMD Yoke with pin 2 #MD 

4 JMDASY Spider ass’y 2 #MD-AS205 

5 1397030030 Yoke with pipe; inner 1 #MD-50(W) 

7 JPC14ASY Crank pin; inner 2 #14 

8 JMD0503 Safety cover; inner 1 #MD-50 

10 JYPMD050 Yoke with pipe; outer 1 #MD-50 

11 JMD0504 Safety cover; outer 1 #MD-50 



- ４５ - 

MD-60(W)  Universal joint 

ref. 

№ 
Parts № Parts Name 

Q’ty 

used 
Remarks 

MD-60(W) 

ASY 1397050000 Universal joint ass’y 1 #MD-60(W) 

1 1397060000 Universal joint; inner ass’y 1 #MD-60(W) 

2 JMD0602ASY Universal joint; outer ass’y 1 #MD-60 

3 JPYMD Yoke with pin 2 #MD 

4 JMDASY Spider ass’y 2 #MD-AS205 

5 1397050030 Yoke with pipe; inner 1 #MD-60(W) 

7 JPC14ASY Crank pin; inner 2 #14 

8 JMD0603 Safety cover; inner 1 #MD-60 

10 JYPMD060 Yoke with pipe; outer 1 #MD-60 

11 JMD0604 Safety cover; outer 1 #MD-60 



- ４６ - 



 

- ４７ - 

 

 




